
 

 

PREPARED BY 

 
 

 

 
 
 
 

2020 Urban Water Management Plan 
 
 

PREPARED FOR 

 
City of San Bruno 

 
 

 
 

 

FINAL REPORT | NOVEMBER 2021 



 

 

  
 

FINAL REPORT | NOVEMBER 2021 

 
 

Urban Water Management Plan 
 
 
 

Prepared for 

City of San Bruno 
 

Project No. 462-60-21-35 

 

 

 

 

 

 

 

  November 2021 

Project Manager: Amy Kwong, PE  Date 

 

  November 2021 

QA/QC Review: Jim Connell, PE  Date 

 

 

 



 

 

 
N-462-60-21-35-WP-R-2020UWMP 

i City of San Bruno 
2020 Urban Water Management Plan 

November 2021 
 

Table of Contents 

EXECUTIVE SUMMARY .................................................................................................................. ES-1 
[...]
(b) Average groundwater as a percentage of total supply from FY 2016/17 to FY 2019/20 (i.e., after the City reduced its use of groundwater 
in accordance with the Regional GSR Project). 

 

6.2.4 Projected Groundwater Use 

The City intends to use its groundwater wells to meet as much of the City’s future demands as possible 
without negatively impacting groundwater quality or sustainability of the aquifer. The quantity of 
groundwater available to the City will depend on multiple factors, including groundwater quality, potential 
effects on sea water intrusion, and the implementation of the Regional GSR Project.  

Currently, groundwater continues to remain a reliable source of water supply to the City. The GWMP 
indicates that the South Westside Basin is not in overdraft, and that the City can sustain a groundwater 
production rate of 2.1 MGD on a long-term basis. As discussed above, the GWMP has triggers and 
mitigation measures if overdraft is detected in the basin. While not anticipated, groundwater production 
could be limited if local monitoring wells detect overdraft is occurring in the vicinity of the City’s wells. 

The City’s projected maximum groundwater production from FY 2024/25 to FY 2044/45 in five-year 
increments is provided in Table 6-4. During ‘put’ years, the City will maximize surface water deliveries and 
reduce use from its wells. It should be noted that the City retains its full 2.1 MGD groundwater right, but 
a portion of that water right may be fulfilled by SFPUC in-lieu surface water. 

  



 

 

 

Chapter 6 
Water Supply Characterization  

 

 

 
N-462-60-21-35-WP-R-2020UWMP 

6-10 City of San Bruno 
2020 Urban Water Management Plan 

November 2021 
 

Table 6-4. Projected Groundwater Production During ‘Take’ Years(a) 

Water Source FY 2024/25 FY 2029/30 FY 2034/35 FY 2039/40 FY 2044/45 

Groundwater Production, MGD 2.10 2.10 2.10 2.10 2.10 

Groundwater Production, CCF 1,024,733 1,024,733 1,024,733 1,024,733 1,024,733 

(a) In ‘put’ years, a portion or all of the City's groundwater production may be offset by SFPUC surface water for in-lieu banking 
(see Section 6.2.2.3). 

 

As shown in Table 6-4, the City projects future groundwater production at its current rate during ‘take’ 
years. However, the City is evaluating whether it can increase its production of groundwater to a rate of 
2.7 MGD, which is consistent with a historical maximum annual production rate. The City will coordinate 
with other basin users to ensure the groundwater basin is managed sustainably and in a manner 
consistent with the consensus driven basin yield analysis based on the GWMP. 

It should be noted that the SFPUC imported water supply may also partially consist of groundwater during 
dry years. Under the Regional GSR Project, new groundwater production well facilities are proposed in 
Northern San Mateo County. Up to 16 new groundwater well facilities would be constructed at 16 of the 19 
proposed sites. These new well facilities would be connected to Daly City, San Bruno and/or Cal Water’s 
water distribution systems and may pump “banked” groundwater and deliver it as part of the SFPUC supply.  

6.3 SURFACE WATER 

The City does not have any self-supplied surface water. As described in Section 6.1, the City is supplied 
treated surface water from SFPUC and NCCWD, whose supplies come from Sierra Nevada runoff and 
snowmelt, as well as water produced from local watersheds in Alameda and San Mateo counties.  

6.4 STORMWATER 

In 1989, Congress passed amendments to the Clean Water Act requiring states to address the increasing 
problem of stormwater pollution entering storm drains. The State of California requires a National 
Pollutant Discharge Elimination System (NPDES) permit to regulate stormwater discharges. The San Mateo 
County Water Pollution Prevention Program (SMCWPPP) was adopted by San Mateo County to share 
stormwater pollution prevention tasks among its cities. The SMCWPPP includes a stormwater 
management plan that consists of five major pollution prevention and control sections. The major 
pollution prevention and control sections are summarized below: 

• Municipal maintenance activities: Reduce pollutant load into waterways through 
street sweeping, cleaning catch basins and storm lines, and removing material from 
drainage channels 

• Industrial & illicit discharge: Control the releases of pollutants or non-stormwater to the 
storm drain system through response to calls from the public or discovered incidents in 
the field 

• Public information/ participation: Inform the general public on what causes stormwater 
pollution and what simple things can be done to prevent pollutants from entering 
storm drains 



 

 

 

Chapter 6 
Water Supply Characterization  

 

 

 
N-462-60-21-35-WP-R-2020UWMP 

6-11 City of San Bruno 
2020 Urban Water Management Plan 

November 2021 
 

• New development and construction: Inform contractors of the Best Management Practices 
(BMPs) required on all construction projects to address pollution during construction 
projects, including sediment and erosion control 

• Watershed monitoring: Conduct special scientific studies in order to determine effective 
prevention techniques 

Stormwater can be beneficially reused as a water supply source to meet local water supply demands. 
Beneficial reuses include blending with other water supplies for groundwater recharge, redirecting it into 
constructed wetlands or landscaping, and diverting it to a treatment facility for subsequent reuse. However, 
currently, the City does not have capability or plans to collect stormwater for use as a water supply. 

The City’s Streets and Stormwater Division of the Public Works Department is responsible for the 
maintenance of all of the City’s storm drains and inlets throughout its 88.5 miles of streets. 

6.5 WASTEWATER AND RECYCLED WATER 

Recycling water involves treating wastewater to an acceptable level such that it can be reused for 
irrigation, cooling, and other non-potable applications. The regulatory requirements for recycled water 
are defined in the California Code of Regulations, Title 22, Article 3. In 2009, the City participated in a 
feasibility study examining the potential uses of recycled water in the San Bruno and South San Francisco 
area. The following sections describe these efforts to evaluate potential costs and benefits from recycled 
water and include a description of the City’s wastewater treatment facilities, current and projected 
wastewater flows, and potential recycled water use. 

6.5.1 Coordination 

The City coordinates with adjacent municipalities, and water and wastewater agencies in managing its 
wastewater and studying potential recycled water uses in the area. Wastewater treatment is coordinated 
with the City of South San Francisco at a joint water quality control plant located in South San Francisco. 
Wastewater disposal is coordinated with South San Francisco, Burlingame, and Millbrae as effluent from 
all four cities is discharged together into the San Francisco Bay. Joint efforts to study the potential use of 
recycled water include coordination between San Bruno, South San Francisco, Cal Water, and SFPUC. 
These efforts are described in further detail below. 

6.5.2 Wastewater Collection, Treatment, and Disposal 

Wastewater collected by the City is treated at the South San Francisco-San Bruno Water Quality Control 
Plant (WQCP). The City meters its sewer collection system, and the volume of wastewater collected within 
the City during FY 2019/20 was 2.15 MGD. 

6.5.2.1 Wastewater Collected Within Service Area 

The City operates and maintains the wastewater collection system that conveys wastewater from San 
Bruno to a City of South San Francisco interceptor. The City system includes gravity pipelines, lift stations 
and force mains. 



 

 

 

Chapter 6 
Water Supply Characterization  

 

 

 
N-462-60-21-35-WP-R-2020UWMP 

6-12 City of San Bruno 
2020 Urban Water Management Plan 

November 2021 
 

6.5.2.2 Wastewater Treatment and Disposal 

The South San Francisco-San Bruno WQCP, located outside of the City’s water service area, is a Class IV 
secondary treatment plant with activated sludge and aerobic biodegradation. The WQCP has a 
dry-weather flow design capacity of 13.0 MGD and a peak wet-weather flow design capacity of 61.8 MGD. 
Treatment processes at the WQCP include: 

• Preliminary bar screens and grit chambers to remove rags, towels, paper, grit, sand, etc.; 

• Primary clarifiers to remove grease, floatable and settleable solids; 

• Secondary (activated sludge) treatment to remove dissolved organic matter by aerobic 
biochemical oxidation; 

• Disinfection (chlorination) to kill pathogenic micro-organisms with sodium hypochlorite; 

• Dechlorination to neutralize excess chlorine with sodium bisulfite; and 

• Sludge (bio-solids) stabilization through anaerobic digestion at 95-98º F for an average of 
about 50 days (approximately 65,000 gallons per day). 

Effluent from the WQCP is discharged into the San Francisco Bay through the North Bayside System Unit 
Outfall. Bio-solids are trucked to the Vasco Road Landfill in Livermore (approximately 35 tons per day), 
and methane gas produced by digesters during the sludge stabilization process is used to generate heat 
and electricity. The electricity generated from the digester gas meets one third of the WQCP’s total 
electricity demand.  

6.5.2.3 Wastewater Quantity and Current Uses 

The City owns WQCP capacity rights to an average dry weather flow of 3.8 MGD. Since 1996, the City’s 
dry weather flows have ranged from 2.15 MGD to 3.30 MGD. On average, the City’s wastewater flows are 
equal to approximately 76 percent of total water consumed by the City. In FY 2019/20, the total volume 
of wastewater collected in the City’s service area was approximately 2.15 MGD. The City does not produce 
wastewater that meets Title 22 standards for tertiary disinfected recycled water and does not currently 
use the WQCP’s secondary disinfected effluent for beneficial uses (see results from the Recycled Water 
Feasibility Study discussed below). 

6.5.3 Recycled Water System Description 

The City does not currently have a recycled water system and does not intend to develop one, as 
described below. 

6.5.4 Potential, Current, and Projected Recycled Water Uses 

6.5.4.1 Potential Recycled Water 

Accepted uses of recycled water are outlined by Title 22. These uses include specific types of irrigation, 
impoundment, cooling and air conditioning, and other uses such as groundwater recharge, dust control, 
and flushing toilets and urinals. All of the activities identified are allowed for disinfected, tertiary treated 
recycled water. A smaller subset of these activities is permitted for use with disinfected, secondary treated 
recycled water.  



 

 

 

Chapter 6 
Water Supply Characterization  

 

 

 
N-462-60-21-35-WP-R-2020UWMP 

6-13 City of San Bruno 
2020 Urban Water Management Plan 

November 2021 
 

In 2009, a consortium of agencies with interests in the South San Francisco and San Bruno area developed 
a Recycled Water Feasibility Study (Feasibility Study) evaluating the feasibility of implementing a recycled 
water treatment and distribution system. The Feasibility Study compared decentralized treatment 
alternatives with the more traditional centralized treatment and distribution approach, and included the 
identification and screening of potential customers, analysis of water quality suitability, and preliminary 
project cost estimates. 

The study area for the Feasibility Study encompassed the cities of South San Francisco, San Bruno, 
Brisbane and Colma. Overall, 106 potential recycled water customers were identified and separated into 
nine groupings based on customer location, potential quantity of recycled water use, and type of use 
(irrigation or commercial/industrial). Two of these groupings, the “South San Bruno Cluster” and the 
“West San Bruno Cluster” were identified within the City’s service area and estimated to have a potential 
average annual recycled water use of 0.15 MGD and 0.14 MGD, respectively. Irrigation uses accounted 
for approximately 80 percent of the projected recycled water use over the entire study area.  

Fifteen different alternatives were evaluated within the Feasibility Study. Each alternative included 
different variations of customer groupings, treatment technologies and wastewater sources (including 
disinfected secondary effluent from the South San Francisco-San Bruno WQCP, Burlingame/Millbrae 
secondary effluent, North Bayside System Unit Outfall secondary effluent, raw wastewater from a scalping 
plant, and blended with Crestmoor Creek water).  

The City’s (and other groupings’) large percentage of potential recycled water use for irrigation had two 
major impacts on project feasibility: 

• Because most irrigation occurs during an eight- or nine-hour period during the night-time 
hours, the distribution system must have the capacity to supply all of the irrigation users' 
daily use during an eight-hour period; and 

• Since irrigation is unnecessary during the rainy season, the recycled water system is 
underutilized during the winter and spring months. 

The preferred alternative recommends centralized treatment at the South San Francisco-San Bruno 
WQCP. Infrastructure to reach potential recycled water customers would be constructed in five phases, 
with the West San Bruno Cluster as Phase 5. The Feasibility Study estimates a cost of $8,823/AF for 
Phase 5, compared to $1,923/AF for Phase 1. The high cost of Phase 5 is due to the relative high amount 
of infrastructure requirements compared to the low projected recycled water demand, whereas Phase 1 
is located in the vicinity of the WQCP. The total cost of the preferred alternative is projected at 
approximately $94 million dollars. In total, the preferred alternative is expected to offset only 0.14 MGD 
of potable water for the City, if implemented. Based on these results, recycled water is not a cost-effective 
water supply source for the City within the foreseeable future.  

6.5.4.2 Projected Recycled Water 

Based on the results of the Feasibility Study described above, the City has not included recycled water 
projects, or actions to encourage recycled water use, in this UWMP. However, the City does view an 
expansion of its water supply portfolio to include recycled water as potentially desirable, if not necessarily 
equivalent on a cost basis to potable water, due to the additional water supply reliability such a recycled 
water supply would provide the City. As a result, depending upon future water supplies, the City 
will continue to consider the option of implementing a recycled water program as one method of 



 

 

 

Chapter 6 
Water Supply Characterization  

 

 

 
N-462-60-21-35-WP-R-2020UWMP 

6-14 City of San Bruno 
2020 Urban Water Management Plan 

November 2021 
 

diversifying and augmenting its water supply. Additionally, if economic factors change in the future such 
that recycled water is more cost-effective, the City could further evaluate the cost-effectiveness of a 
recycled water program. 

The City of South San Francisco has begun assessing potential upgrades to the WQCP to produce recycled 
water. The City is listed as a potential consumer of recycled water to irrigate City parks, but the City 
currently does not have a strong interest in recycled water due to high costs. 

6.6 DESALINATED WATER 

Desalination is a process that removes dissolved minerals from seawater, brackish water or treated 
wastewater. At this time, the City is not contemplating development of a desalinated water program, 
because desalinated water is not deemed economically feasible for the City. 

6.7 EXCHANGES AND TRANSFERS 

Though the SFPUC WSA does permit water transfers, the City does not presently anticipate the need for 
water transfers during normal year conditions, other than the water that it purchases from NCCWD. 